Treatment of Penicilliosis

Moderate-Severe Disease

* Liposomal amphotericin B, 3-5 mg/kg/day iv. for 2
weeks,

* followed by oral itraconazole, 400 mg/day for a
subsequent duration of 10 weeks (All),

* followed by secondary prophylaxis-oral itraconazole
200 mg/day for prevention of recurrence until
receive combination ART and have CD4 counts >100
cells/mm?3 for 26 months.

Mild disease NNRTIs can slightly decrease blood levels of itraconazole

* oral itraconazole 400 mg/day for 8 weeks (BIl)

U.S. Department of Health and Human Services, 2017, at https://aidsinfo.nih.gov/guidelines,
uidelines/349/penicilliosis

0.6-1.0 mg/kg/day for 2 weeks

8 to 10 weeks

Penicilliosis marneffei (1), mixed

and hospital-acquired infections (8).

= infection with Salmonella enteritidis (1),

Treatment of Penicilliosis

Alternative drug for primary treatment

* IV voriconazole, 6 mg/kg every 12 hours on day 1
and then 4 mg/kg every 12 hours for at least 3 days,
followed by oral voriconazole, 200 mg twice daily for
a maximum of 12 weeks.

* Patients with mild disease can be initially treated
with oral voriconazole 400 mg twice a day on day 1,
and then 200 mg twice daily for 12 weeks (BII).

* The optimal dose of voriconazole for secondary
prophylaxis after 12 weeks has not been studied

Non HIV ??7??

U.S. Department of Health and Human Services, 2017, at https://aidsinfo.nih.gov/guidelines,
uidelines/349/penicilliosis

Treatment of Histoplasmosis

Moderately Severe to Severe Disseminated Disease in AIDS pt

Induction Therapy

* Preferred Therapy: Liposomal amphotericin B at 3 mg/kg
IV daily (Al)

* Alternative Therapy: Amphotericin B lipid complex or
amphotericin B cholesteryl sulfate complex 3 mg/kg IV
daily (Alll)

Duration: For at least 2 weeks or until clinically improved
* Maintenance Therapy: Itraconazole 200 mg PO TID for 3
days, then BID for at least 12 months (All)

[Itraconazole level >1 pg/mL, Itraconazole oral solution is preferred over capsule ]

U.S. Department of Health and Human Services, 2017, at https://aidsinfo.nih.
guidelines




Treatment of Histoplasmosis

Alternative Therapy in AIDS pt

Note: These recommendations are based on limited clinical
data (for patients intolerant to itraconazole who are only
moderately ill)

* Posaconazole 400 mg PO BID (BIII)
* Voriconazole 400 mg PO BID for 1 day, then 200 mg PO

BID (BIII)
* Fluconazole 800 mg PO daily (ClI)

U.S. Department of Health and Human Services, 2017, at https://aidsinfo.nih. idelines/html/4/adult-and-adol,
guidelines

Prevention of endemic fungi
in AIDS pt

Indication for Primary Prophylaxis

* All HIV-infected patients with CD4 counts <100 cells/mm?3 who
reside or stay for a long period in northern Thailand, Vietnam,
and southern China, and particularly in rural areas, should be
administered primary prophylaxis (BI).

* The preferred drug for prophylaxis is oral itraconazole, 200
mg/day (BI). An alternative drug is oral fluconazole 400 mg once
weekly (Bll)

“A double-blind, placebo-controlled study from Chiang Mai, Thailand, demonstrated that
oral itraconazole, 200 mg daily for primary prophylaxis, significantly reduced occurrence
of systemic fungal infections (cryptococcosis and penicilliosis) in HIV-infected patients with
CD4 counts <200 cells/mm3. Fluconazole may also be effective prophylaxis”

https://aidsinfo.nih.gov/guidelines/html/4/adult-and-adolescent-opportunistic-infection/349/penicilliosis

Treatment of Penicilliosis
& Histoplasmosis
Disseminated disease
* Amphotericin B 0.6-0.7 mg/kg/day for 1-2 weeks,

* Oral itraconazole, 200 mg three times daily for 3
days followed by itraconazole 200 mg bid for at
least 10—12 weeks

* Maintenance of itraconazole of at least 200 mg/day
is recommended

Alternative Therapy
» Amphotericin B 0.4-0.5 mg/kg/day for 10-12 weeks
* Fluconazole 800 mg PO daily
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Prevention of endemic fungi
in AIDS pt

* Primary prophylaxis §wsuifasiu cryptococcosis, penicilliosis,
histoplasmosis Iummmlfﬂ@m”lmmwn@mwu graRansasifitanizlu seitllanansn
BumaFmndasenfruesleilice (optional)

Primary prophylaxis

* lwiflun/7id CD4 < 100 cells/mm? (penicilliosis) uwaz 150 cells/mm?3
(hlstoplasm05|s) w@ﬂiuf{uwmﬁl,%mfmﬂm

« jtraconazole 200 un. fusuaznis (vnld itraconazole taarhs
histoplasmosis vi#a penicilliosisu&a lufiasl# fluconazole watlpsiu
cryptococcosis @n)

o msmelifentlesiu filfensnuedleduay CD4 > 100 cells/mm?3
(penicilliosis) uaz 150 cells/mm?3 (histoplasmosis) wundn 6 iReuaunsm
neaenls
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Invasive Aspergillosis

. I

Georgiadou et al. CID 2011

* Liposomal AmB (3 mg/kg/day IV)
* Caspofungin (70 mg day 1 IV and 50 mg/day IV thereafter)
* Micafungin (100 mg day)

* Voriconazole (6 mg/kg IV every 12 h for 1 day, followed by
4 mg/kg IV every 12 h; oral therapy can be used at 200—
300 mg every 12 h or 3-4 mg/kg q 12 h)

Patterson et al. CID 2016

Posaconazole

* Oral suspension: 200 mg TID

* Tablet: 300 mg BID on day 1, then 300 mg daily
* [V: 300 mg BID on day 1, then 300 mg daily

* Voriconazole (200 mg PO BID)

* Itraconazole suspension (200 mg PO every 12 h)
* Micafungin (50-100 mg/day)

* Caspofungin (50 mg/day)

Patterson et al. CID 2016

High-risk population with evidence of invasive fungal
infection (eg, pulmonary infiltrate or positive GM assay
result)

* Liposomal AmB (3 mg/kg/day IV)

* Caspofungin (70 mg day 1 IV and 50 mg/day IV
thereafter)

* Micafungin (100 mg day)
* \Voriconazole

Patterson et al. CID 2016



